

# CERTIFICATE



## Gort Flameproofing Services

<b>Date</b>	22/06/2023
<b>Fabric</b>	Catalan Vinyl
<b>Length</b>	0.3 metres

<b>Certificate No.</b>	8250-S
<b>Order No.</b>	

This is to certify that we have tested a sample of the above fabric to:

- a) BS 5852 : Part 1 : 1979, Ignition Source 0 (Cigarette)
  - b) BS 5852 : Part 1 : 1979, Ignition Source 1 (Match)
- each following the water-soaking procedure set out in clauses 4.2 to 4.5 of BS 5651 : 1978.

Note: 20-22 kg/m<sup>3</sup> non fire retardant polyurethane foam was used as the filling.  
The results from our in-house test were a satisfactory PASS.

Yours faithfully

For J E Talbot B.Sc  
(Head of Testing)  
GS/F/12

